THE FUTURE OF
DIRECT POTABLE REUSE

Direct Potable Reuse in California

Specialty Seminar
Berkeley, CA
September 23, 2015

George Tchobanoglous
Professor Emeritus
Department of Civil and Environmental Engineering
University of California, Davis



DISCUSSION TOPICS

What is Direct Potable Reuse

Some Historical Perspectives
Some Issues

Future Challenges



WHAT IS DIRECT POTABLE REUSE?

DPR

PR

De facto IPR

Technologies

Cost and energy usage versus other
water sources and measures

Where does potable reuse fit in the water
portfolio




OVERVIEW: DIRECT POTABLE REUSE

Advanced treated water (ATW)

Surface water or
groundwater Drinking Advanced
under the influence water treatment Wastewater water treatment
of surface water facility (DWTF)  Community treatment facility (AWTF)
" re====A
[ |
l, i Engineered
Treated Concentrate bu?ftgrr?lggB)
wastewater where RO (optional)
not recycled is used P
DPR with advanced treated water (ATW)
Finished water
: Advanced water
treatment facility (AWTF)
Surface water or Drinking : designed to meet
groundwater water I all drinking water
under the influence  .eatment | Wastewater  treatment plant
of surface water  acility (DWTF) ' treatment regulations
- L - - M
- [ " - - Lm———a
Po———— Community ‘ l En%meered
N : storage
L————1a Treated Concentrate  puffer (ESB)
Groundwater Treatment wastewater where RO (optional)
(optional) not recycled is used

DPR with finished water



EXAMPLES OF DPR

Surface water or
groundwater
under the influence
of surface water

Advanced treated water (ATW)

Drinking
water treatment
facility (DWTF)

Community

Wastewater water treatment
treatment

Advanced

facility (AWTF)

Treated Concentrate
wastewater where RO
not recycled is used

Engineered
storage
buffer (ESB)
(optional)

DPR with advance treated water (ATW)

Finished water

-—— -

Advanced water f

treatment (AWT) plant i

Drinking modified to meet 1
Surface  water treatment Wastewater all water treatment |
water facility (DWTF) treatment  plant regulations |
— H

Community l l Engineersd

storage
- Treated Concentrate buffer (ESB)
Groundwater  Chlorination wastewater where RO (optional)
‘water (optional) not recycled is used

DPR with finished water

JB Thomas EV Spence
—_— P . ———
resanvoir resarvior
«— Blending |
- facility
Water
treatment plant
City of Wastewater CRMWD
Big Spring treatment plant purification plant
RO concentrate
Beals Creek
Big Spring, Texas
Powdered Acid
activated FeCls KMnOg4
carbon (PAC) O3 Paolymer NaOH
Raw PAC Pre- Coagulation Dissolved l ?: ﬁg’ o] Ozonation
water contact ozonation flocculation air flotation filtration
NaOH Cla HoO02
Effluent . l Granular Biological
blending and %g'rﬂggf Ultrafiltration |=—{ activated [«— activated
distribution carbon carbon

Windhoek, Namibia




OVERVIEW: INDIRECT POTABLE REUSE

Advanced treated water (ATW), tertiarary effluent

[}
Treatment :
optional
,(_p_ - ,) | Advanced water
} + Wastewater treatment
e mm—a Community treatment | facility (AWTF)
| ] !
el { |_—| |_._.| I_.
Groundwater l l
aquifer
(by sgreading Treated Concentrate
or injection) wastewater where RO
not recycled is used

Advanced treated water (ATW)

Drinking
water Advanced water
treatment Wastewater treatment
facility (DWTF)  community treatment  facility (AWTF)

o [+ g B

Surface water
reservioir

Treated Concentrate
wastewater where RO
not recycled is used

(P TIRY o' W

San Vicente reservoir, San Diego, CA



OVERVIEW: DE FACTO INDIRECT POTABLE REUSE

The downstream use of surface water as a source of drinking
water that is subject to upstream wastewater discharges.

OREGON

U

~ Pinocete f‘f\
/ WYOMING

CRATERS OF THE MO0N
TNATIONAL MORUMENT

IDAHO

S T

CINTAAR
ALK

{
oy TLAANIG GORe DINOSAM ROOKY
LRy ) R run:w« P MOCTAIY
AONRAENT  (Demel NATIONE
. Y g

B Nl

P D
Nl UTAH
P NEVADA
BOK n Yo
e c0L0RADO
e i, e
. TG A
= HETDERSON
v R PARK ut{_‘“-\‘ﬂ)ﬂ)’hﬂ e
< -~y N fumonaL
X PARS
] & Geogy
: LA MERD L
A Eodh IO ars cvivons g ff .
» 'v'-"'fl‘“\ CEATH 7 PMIK,' AL PARK s .
A W ATIONAL Las Vogae
MONCMENT - R
CALIFORNIA ]
Boliicre 15
. ty 2 = ot
2 o5 o, PETRIFIED FOREST oyl
i ™, by T T NATIONAL PAY
i o 1 L MPARS
\. - o o e
LEGEND § RS, : PR
A ' \.__._‘ ; ) NEW
2 =m0 *ay Lake Havasu Gty ARIZONA N MEXICO
D 5. <10M6D L3 Angeles s S, emy
<.5MGD ot pm'&w”’ NATICOURARK & ond Ry, Ly
T MAJOR FREEWAYS Sleeeisvos Lol Ss.mm e Prosiic
LY Jamesul, hess

wmm COLORADO/SAN DIEGO
AQUEDUCT

- SWP AQUEDUCT
w— STATE-FEDERAL WATER PROJECT
STATE & NATIONAL PARKS

M0 = Fiow n milion gatons per day
Faclily keadons e approvimale

Courtesy City of San Diego

=
NP

TAciChN
TR AT

MEXICO

A Municipal Wastewater NPDES Permuts

CRGANPIPE CACTUS



TECHNOLOGIES FOR THE
INDIRECT AND DIRECT POTABLE REUSE

Flow equalization

added in the new Threshold inhibitor
facility expansion (sulfuric acid
or other)
Effluent Chloramine Break Transfer Cartridge
pump  Filter ¥ Submerged tank  Pump filters
- station screen microfiltration station
Filtered !

secondary _6: PlZI m

effluent

Return to WWTP

Hydrogen
peroxide
UV advanced

RO feed Reverse oxidation and  Decarbonator Lime Pump Tvtv)glrriection
pump osmosis disinfection ~ (CO2 stripper) J station
| >
_6|_.|\|_. . - C P“" o spreadng
l Stabilization Advanced basins
Concentrate to Decarbonation tfreated
, bypass to balance
disposal hardness water (ATW)

Adapted from OCWD



WHAT DOES DPR COST?

Cost, $/10° gal ($/AF)

Residuals RO concentrate | Conveyance
Supply option Treatment management | management facilities
. - 2.76 0.03-0.15 0.21 -2.38 0.31 — 3.07
ATW with RO . .
W (685 )900) (10 - 50) (70-775) | (100 1,000)
ATW without RO 123-2.15 0.03-0.15 0.31-3.07
(400 -700) (10 — 50) n.a. (100 - 1,000)
Brackish groundwater 2.76 — 3.84 0.06 - 0.31 021-215 0.92-6.14
desalination (inland) (900 - 1,250) (20 - 100) (70 — 700) (300 — 2,000)
0.06 — 0.31 0.31 - 0.61 1.23 -9.21
s ter desalinati 552 -6.44
sawater desalination (1,800 -2.100) | (20-100) | (100-200) | (400 —3,000)
Retail cost of treated 1.23-3.99 0.31-1.84
imported surface water (400 - 1,300) n.a. (100 — 600)
Water use efficiency,
conservation, and use 1.38 —2.92 0.31-1.23
restrictions (450 — 950) (100 —400)

O OCWD unsubsidized cost



DPR ENERGY USAGE

Energy required Carbon

Range, Typical footprint
Technology/water source kWh/10% gal [ \Wh/10° gal | kwh/m? | K@ CO2e/10° gal
Secondary treatment without
nutrient removal 1.35-1.05 1.25 0.33 0.63
Tertiary treatment with nutrient
removal effluent filtration 1.95-1.60 }85\ 0.49 0.93
Advanced water treatment 325-350 | (330 ) 0.87 1.65
Ocean desalination 9.50 — 14.75 200" 3.17 6.00
Brackish water desalination 3.10 -6.20 5.85 1.55 2.93
Interbasin transfer of water,
California State Water Project 7.92-0.92 9.20 243 4.60
Interbasin transfer of water,
Colorado River water 6.15-7.40 6.15 1.62 3.07
Conventional water treatment 0.30-0.40 0.37 0.10 0.19
Membrane-based water
treatment 1.00 -1.50 1.25 0.33 0.63

o OCWD actual energy usage



WHERE DOES POTABLE REUSE FIT
IN THE WATER PORTFOLIO?

WATER SOURCES
« Local surface water
« Local groundwater
« Imported water
« Potable reuse
« Desalination (brackish and sea water)
OTHER MEASURES
« Centralized non-potable reuse (e.g., purple pipe)
« Decentralized non-potable reuse (e.g.,greywater)
« Conservation and curtailments



SOME HISTORICAL PERSPECTIVE

Individuals
* A. (Allen) Hazen (1914)
* R. F. Goudey (1930)
Three Important Workshops
Four Useful Documents



ALLEN HAZEN (1914)
“CLEAN WATER AND HOW TO GET IT”

“Looking at the whole matter as one great
engineering problem, it is clear and unmistakably
better to purify the water supplies taken from rivers
than to purify the sewage before it is discharged into
them. It is very much cheaper to do it this way. The
volume to be handled is less and the per million
gallons the cost of purifying water is much less than

the cost of purifying sewage”



R. F. GOUDEY* (TALK, October 30, 1930)
RECLAMATION OF TREATED SEWAGE

“Reclamation of sewage in Southern
California, is coming whether we like it or not.
It Is not a. question of sewage disposal, but
one directly related to a legitimate increase In

water supply.”

*Sanitary Engineer, Department of Water and Power, Los

Angeles, CA. Formally, with the Bureau of Sanitary
Engineering, Department of Public Health.



R. F. GOUDEY (TALK, October 30, 1930)
RECLAMATION OF TREATED SEWAGE

“California likewise need have no fear of
eastern criticism, for it is in the east where
one finds the most primitive methods of
reclamation being practiced with no thought
of their being questionable or repulsive. What
else Is it than reclamation where city after
city discharges crude sewage Into streams
used by cities below for water supply intakes.
But it iIs uncontrolled and unreliable
reclamation.”



GOUDEY’S TREATMENT SYSTEM

Superchlorination Ferric chloride

Primary Activated Secondary

treatment sludge sedimentation Coagulation  Sedimentation
Wastewater
— i — - ——‘
Sand bed
Activated infiltration Groundwater
Sand carbon 7 m above collection
filtration filtration grounwater galleries o
Municipal
. — . I— » Wwater
1 system
2.5 Kilometers ,

Groundwater

Politicians noted that Los Angeles would have to drink sewage if the
bond issue to bring Colorado River water to Los Angeles did not pass



THREE IMPORTANT WORKSHOPS

March, 1975, U.S. EPA Workshop on Research
Needs for the Potable Reuse of Municipal
Wastewater. (Three years after passage of CWA and
five years after establishment of EPA)

July, 1980, U.S. EPA Workshop on Protocol
Development: Criteria and Standards for Potable
Reuse and Feasible Alternatives.

April, 2010, WateReuse California Workshop on
Direct Potable Reuse. The report Potable Reuse: A
Path Forward evolved out of the workshop.



FOUR USEFUL DOCUMENTS

NRC (1998) Issues in Potable Reuse: The Viability
of Augmenting Drinking Water Supplies With
Reclaimed Water.

NRC (2012) Water Reuse: Potential for Expanding
the Nation's Water Supply through Reuse of
Municipal Wastewater.

WateReuse (2011) Direct Potable Reuse: A Path
Forward.

WateReuse, AWWA, WEF, and NWRI (2015)
Framework for Direct Potable Reuse.



ISSUES THAT MAY IMPACT DPR AND IPR

« Suitability of typical wastewater
treatment processes for DPR (and IPR)

* Impact of climate change

* Impact of conservation



ARE ALL SECONDARY WASTEWATER
TREATMENT PROCESSES SUITABLE FOR DPR?

Effluent
—_—

Aerated
Fine lagoon Settling Primary Trickling Secondary
screen pond clarifier ‘_ﬁ_ﬁi clarifier
Influent : — - Effluent Influent  +——=2q =
Disrrocon] £ .
Solids
Recycle
(@) ®) Sludge Sludge
Nitrate feed
Primary  ajr Aeration Secondary Primary ; I
clarifier 1 tank clarifier clarifier RO
Influent = 1l r — Effluent  Influent —=1 ~| Aerobic/
|- Q3 QU | nitrification
Retumn activated sludge + .
© Sludge Sludge @ Sludge Return activated sludge
Recycle
Primary ‘ Secondary
clarifier o clarifier
. w 3 — - Effluent
Influent_ +——==g An- | Anoxic - Aerobic =1 Disinfection |—a="'
aerobic |- . . - - L J
Retum activated sludge
Sludge

Sludge
) 9

Secondary
clarifier
Sludge



ARE ALL SECONDARY WASTEWATER
TREATMENT PROCESSES SUITABLE FOR DPR?

Tertiary
Conventional Conventional treatment  Disin-
L primary treatment L secondary treatment | (optional) L fection
1 - cga ] _ | 7 |
Grit ization Primary Aerobic Secondary
Raw Screening removal (optional) clarification treatment  clarification  Filtration
wastewater y/d 1 & - . =
P YO = tertiary
r cL, effluent
Screte{nilngsdglrrd Return activated l S ’
rit to lan i lud econdal
(a) J P",’;%”;g'u'ﬂge suage V\t.’asie d Backwash efﬂuenlw
actvated i headworks
sludge
Tertiary
Secondary treatment with treatment Disin-
biological nutrient removal (optional) fection
| | |
Primary Anerobic Anoxic Aerobic Secondary T ) | |
effluent freatment freatment treatment clarification Filtration
uv
[see (a)] - st ]
bl ¥l
7% rJ_ Tertiary
2 effluent
Internal recycle o Secondary
Return activated ackwas effluent
(b) sludge Waste to headworks
activated
sludge
Secondary treatment with .
biological nutrient removal Disin-
| and effluent filtration | fection |
Fine Air—* Aeration uv
screen tank —-—>§
Influent 1l r - .
Tertiary
{ (“D uu €2 effluent
Solids LG
Internal Sludge
(c) recycle




DIFFERENCES IN EFFLUENT QUALITY BETWEEN
ACCEPTED SECONDARY TREATMENT PROCESSES

Range of effluent quality after indicated treatment

Conventional Activated
Conventional| activated | Activated |sludge with

Untreated activated | sludge with |sludge with| BNR and [Membrane
Constituent Unit wastewater sludge filtration ENR filtration |bicreactor
Total suspended solids (TSS) mag/L 130 - 389 5-25 2-8 5-20 1-4 <1-5
Turbidity NTU BO - 150 2-15 1-5 1-58 1-5 <1-2
Biochemical oxygen demand (BOD) ma/L 133 - 400 5-25 <5-20 5-15 1-5 <1-5
Chemical oxygen demand (COD) mag/L 339 - 10186 40 - 80 30-70 20 - 40 20 -30 <10 - 30
Total organic carbon (TOC) ma/L 109 - 328 20 - 40 16 - 30 10 - 20 1-5 <05-5
Ammonia nitrogen mg MN/L 14 - 41 1-10 1-86 1-3 1-2 <1-5
Nitrate nitrogen mg N/L 0 - trace 5-30 5-30 <2-8 1-8 <BC
Nitrite nitrogen mg MN/L 0 - trace 0 - trace 0 - trace 0-trace [0.001-01| 0-trace
Total nitrogen mg MN/L 23 -89 15-35 15 - 35 3-8 2-5 <104
Total phosphorus mg. P/L 37-1 3-10 3-8 1-2 =2 <0.39.5
Volatile organic compounds (VOCs) mg/L <100 - =400 10-40 10 - 40 10 - 20 10 - 20 10 - 20
Iron and Manganese mag/L 1-25 1-15 1-1.4 1-1.5 1-15 trace
Surfactants mg/L 4-10 DE5-2 05-15 0.1-1 0.1-1 0.1-0.5
Totals dissolved solids (TDS) ma/L 374 -1121 | 374-1121 | 374 - 1121 | 374 - 1121 | 374 - 1121 |374 - 1121
Trace constituents mgiL 10 - 50 5 to 40 5-30 5-30 5-30 0.5-20
Total coliform No./100 mL | 10%-10" 10* - 10° 107 - 10° 10%-10° | 10*-10° <100
Protozoan cysts and gocysts Mo/100mL | 10" -10° 101 - 10? 0-10 0-10 0 -1 0-1
Viruses PFU/M00OmL| 10" -10* 10" - 10° 10" - 10° 10" -10* | 10"-10" | 10°- 107




DESIGN OF BIOLOGICAL TREATMENT
PROCESS FOR ALTERNATIVE END POINT

Conventional Tertiary
secondary treatment treatment
’Ib ’Il/ i
Screening  Primary Aeration Secondary Chlorine  Granyjar
clarifier tank clarifier l media filtration
Influent ; - - - 1 v_r
. - — o - — - N Dechlor-
N J Q‘> Q‘> N J : ination
Conventional
L Advanced treatment | end pomt
Purified /‘ Advanced Hydrogen
source oxidation  peroxide Reverse Mr(-:;:nt;_rane
osmosis iltration -
water /|‘_|/|__ Alternative
end point
Concentrate

It IS time to rethink wastewater treatment



MEASURES TO IMPROVE PERFORMANCE AND
ENHANCE RELIABILITY OF EXISTING WWTPs

Measure

Value of each measure?

Enhanced screening process and
possibly fine screening (2 to 6 mm)

Efficiency, reliability

Influent flow and load equalization

Efficiency, water quality, reliability

Elimination (or equalization) of
untreated return flows

Water quality, reliability

Operational mode for biological
treatment process

Water quality, reliability

Effluent filtration and disinfection

Water quality, reliability

Improved process monitoring

Water quality, reliability

aEfficiency — increases the overall cost efficiency of operation. Water guality — increases
the final potable water quality. Reliability — increases the overall stability and

performance of the treatment train.



IMPACT OF CLIMATE CHANGE ON RAINFALL
INTENSITY AND OPERATION OF WWTPS

500

400 |- 5 : : ] Influent
-  Diurnal variation i

- . : _- during storm event - |

300 [------ e SEREETEEEEEETEEPE - ‘

Typical daily
diurnal vatiation

200 |-

Percent of average flowrate

100 |

Typical sludge bainket depth
during normal operation
500 —

400 - ] l Influent
i 5 E ' E E ] | - -

Percent of average flowrate

12 16 20 24
Midnight Noon Midnight

Sludge balnket depth during rapid peak
flow event due to intense rainfall

Time of day



IMPACT OF CONSERVATION ON OPERATION OF
COLLECTION SYSTEMS, WWTPS, AND POTABLE REUSE

I |
| |
Per capita wastewater G " quar |
flowrate, gal/capita-d :\' d3
: : d3 < Q1
() (1) I (11)
Time, yr

(i) Pre-1992
(i) Improved water conservation

(i) Maximum water conservation



CURRENT AND PROJECTED PER CAPITA WATER USE
IN THE UNITED STATES

Flow, gal/capita+d

2013 2020 2030

Use Range | Typical | Range | Typical | Range | Typical